Child’s Weight

Product
Weight | 12-17 18-23 24-35 36-47 48-59 60-71 72-95 95 Ibs +
6-11lbs | Ibs Ibs Ibs Ibs Ibs Ibs Ibs
Tylenol 04ml |[{08ml |1.2ml 1.6 ml N/A N/A N/A N/A N/A
Infant (0.8 + (0.8 +
Drops 0.4ml) |0.8ml)
80mg in
0.8 ml
Children’ | NIA N/A Ya 1 15 2 2.5 3 N/A
s Tylenol teaspoon | teaspoon | teaspoon | teaspoon | teaspoon | teaspoon
Liquid or3.5ml | or5ml or7.5ml [orl0ml |[orl25 or15ml
160mg in mli
each 5 ml
Childrens | N/A N/A N/A 2 tablets | 3 tablets | 4 tablets | 5tablets | 6 tablets | N/A
Tylenol
Meltaway
80mg
Jr Tylenol | N/A N/A N/A N/A N/A 2 tablets | 2.5 3 tablets | 4 tablets
Meltaway tablets
Tablets
160mg
Tylenol N/A N/A N/A N/A N/A N/A 1 Tablet | 1 Tablet | 2
regular Tablets
325 mg
Tylenol N/A N/A N/A N/A N/A N/A N/A 1 Tablet | 1 Tablet
regular
500mg
Motrin N/A 1.25ml | 1.875 ml | N/A N/A N/A N/A N/A N/A
Infant if over | if over 6
Drops 6 months
50 mg in months
1.25ml
Childrens | N/A N/A Ya 1 1% 2 2% 3 4
* Motrin teaspoon | teaspoon | teaspoon | teaspoon | teaspoon | teaspoon | teaspoon
Liquid or3.5ml | or5ml or7.5ml | gr 10 ml | or12.5 orl5ml |or20ml
100mg in if over 6 ml
5ml months
Motrin Jr | N/A N/A N/A 1caplet |15 2 caplets | 2.5 3 caplets | 4 caplets
Strength caplets caplets
100 mg

Tylenol=Acetaminophen Motrin=Advil=Ibuprofen

Benadryl=Diphenhydramine

Tylenol take every 4-6 hours no more than 5 doses in 24 hours. Do not use with any
other product containing acetaminophen.
Motrin take every 6-8 hours no more than 4 doses in 24 hours. Do not administer for
more than 10 days unless under physician supervision. DO NOT GIVE CHILD LESS
THAN 6 MONTHS AGE
Benadryl take every 6 hours, no more than 4 doses in 24 hours. DO NOT GIVE CHILD
LESS THAN 6 MONTHS AGE
KEEP ALL MEDICATIONS OUT OF REACH OF CHILDREN




Child’s Weight

Product
Weight | 12-17 18-23 24-35 36-47 48-59 60-71 72-95 95 lbs +
6-11lbs | Ibs Ibs Ibs Ibs Ibs Ibs Ibs
Benadryl | N/A N/A Ya Ya 1 1% 2 2 Y 3
12.5mg in teaspoon | teaspoo | teaspoon | teaspoon | teaspoon | teaspoon | teaspoon
5mil or25 nor35 |or5ml |or75 orlOml [or125 |[or15ml
ml if ml ml mi
over 6
months
age
Benadryl | N/A N/A N/A N/A 1tablet | 1tablet |2 tablets | 2 tablets | 3 tablets
12.5mg
tab /strip
Benadryl | N/A N/A N/A N/A N/A N/A 1tablet | 1tablet |1 tablet
25 mg tab

Tylenol=Acetaminophen Motrin=Advil=Ibuprofen

Benadryl=Diphenhydramine

Tylenol take every 4-6 hours no more than 5 doses in 24 hours. Do not use with any
other product containing acetaminophen.
Motrin take every 6-8 hours no more than 4 doses in 24 hours. Do not administer for
more than 10 days unless under physician supervision. DO NOT GIVE CHILD LESS
THAN 6 MONTHS AGE
Benadryl take every 6 hours, no more than 4 doses in 24 hours. DO NOT GIVE CHILD
LESS THAN 6 MONTHS AGE
KEEP ALL MEDICATIONS OUT OF REACH OF CHILDREN




